BALANCE BEAM 511-107

PART
ITEM NO. NUMBER DESCRIPTION QTY.
1 513-932 Beam 12'x 3" x 3-1/2" W 1
2 603-629 Leg 3
3 126-504 5/16" x 1" Carriage Bolt 6
4 316-501 5/16" Flat Washer 6
5 226-501 5/16" Lock Washer 6
6 216-501 5/16" Hex Nut 6
r 24!_0" »\
/// 7!_0" 6!_0" 6! Oll 7l_0” \\
I I 6I_6ll
I I
| Y
13'-0 i ! S i \
| |
i\ Concrete Footing ,i6"6"
\ ® 1’ x 2’ Deep /
! o Typ 3 Pls S

Footing Diagram

DETAIL A
Typ 6 Pls




